aigu - 65500 Camales - RCS Tarbes 495 137 234

du Mont

apital de 1 000 € - 27 rue

-SARLauc

ALL-ENGINE



J& Fe w1t

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Rear wheel component

NO Code name Description Name Quantity
1 GB/T91-2000 3.2x32JF 145 Hatch dowel 2
2 | GBIT6181-1986 M18 1R Rk Notch nut M18 2
3 | WG-034 &9 Mat 2
4 WG-400 Ee A AR Tyre nut 8
5 WG-109 IEET =N Rear wheel component 2
6 WG-109-2 JE F AR Rear wheel steel loop 2
7 WG-109-1 iGN Rear tyre 2
8 GB/T5789-1986 M10x30F| 2= b Ae Six angle flange bolt M10x30 8
9 WG-102 CE Wheel hub 2
10 | WG-103 CEFIRAR Wheel hub bolt 8
11 | WG-123 FIER Brake disk 2
12 | GB/T276-1994 6007 7K Bearing 6007 4
13 | GB/T6187.2-2000 M12 H §iitg Rk Six angle flange locked nut M12 4
14 | HJ-400 IEEEAE Rear down rocker 4
15 | GB/T41-2000 M10 /S £ B2 Rk Six angle flange locked nut M10 4
16 | WG-4001 107 [A) il & Universal bearing 10 4
17 | GB/T41-2000 M10 B fil Rk Six angle flange locked nut M10 2
18 | GB/T5789-1986 M10X30MAFe Six angle flange bolt M10x30 4
19 | WG-114 SRR Rear shock absorber 2
20 | WG-402 HEE R HE Up rocker nylon bush 4
21 | JG-103 Hh&eTE Bearing bush 2
22 | GB/T5789-1986 M12x80MAFE Six angle flange bolt M12x80 2
23 WG-119 TaAFIER Rear brake pump right 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




24 | GB/T5789-1986 M12x60HAFE Six angle flange bolt M12x60 2
25 | HJ-103 fa TR Rear down rocker 2
26 | WG-104 Ja G B Rear transmission axis right 1
27 WG-118 TaRNZE Rear brake disk 2
28 | GB/T5789-1986 M10X608% 2 Six angle flange bolt M10x60 4
29 | GB/T5789-1986 M10x25m% 42 Six angle flange bolt M10x25 4
30 | WG-402 THEE R FE Down rocker nylon bush 4
31 | WG-105 e ZEAG Bl Rear transmission axis left 1
32 | ZJ-001 FEEFA Rear leg-of-mutton arm left 1
33 | WG-118-1 TG EFNER Rear brake pump left 1
34 | JG-150 FRESRE Up rocker iron bush 2
35 | GB/T91-2000 2.5JF %4 Hatch dowel 4
36 | GB/T6181-1986 M12 1 FE bR Notch nut M12 4
37 |JG-102 12X150 8 bt Bolt 12x150 2
38 | 2J-002 IEREES: Rear leg-of-mutton arm right 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Front wheel component

NO Code name Description Name Quantity
1 GB/T91-2000 3.2x327F 4 Hatch dowel 2
2 GB/T6181-1986 M18 TR Rk Notch nut M18 2
3 WG-103 G R RE Tyre nut 8
4 WG-108 FIE2SSD Front wheel component 2
5 WG-108-1 BIECEN BBl Front wheel steel loop 2
6 WG-108-2 FIETSiE Front tyre 2
7 GB/T5789-1986 FZEE R e Six angle flange bolt M10x30 8
8 WG-102 B Wheel hub 2
9 WG-103 B atRie Tyre bolt 8
10 GB/T6187.2-2000 60077 Bearing 6007 4
11 JG-104 M35 =R R Front shock absorber nut M35 2
12 XS-002 e s TR Rubber gasket 8
13 GB/T5789-1986 M8x301& 4 Six angle flange bolt M8x30 8
14 JG-103 LSS Bearing bush 2
15 WG-123 FZERE Brake disk 2
16 HJ-128 BIRSTRAR AT 28 Front mudguard shelf right 1
17 WG-113 G5 35809 Front shock absorber 2
18 GB/T5789-1986 M12x60Mm# s Six angle flange bolt M10x60 4
19 WG-107 BiECHR Front axle 2
20 GB/T41-2000 H iR R~M12x1.25 Six angle flange locked nut M12 4
21 WG-116 A 2E A Front leg-of-mutton arm right 1
22 GB/T5789-1986 2FEM10X45 Six angle flange bolt M10x45 4
23 WG-117-1 USG-00645 BEk$#2-k% Ball tie-in USG-006 right 1
24 GB/T6187.2-2000 M10 H Fieg Rk Six angle flange locked nut M10 8
25 GB/T5789-1986 M10x301ZF2 Six angle flange bolt M10x30 2
26 HJ-104 B N Front down rocker 2

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




27 GB/T5789-1986 M10x80M#FE Six angle flange bolt M10x80 4
28 CJ-110 BB (R B AR 5) Dustproof cover 8
29 WG-053 TR vt E Down rocker nylon bush 8
30 WG-050 O O ring 8
31 WG-055 R AR Down rocker installing bush 4
32 WG-051 THME Gas tank, Mouth 4
33 WG-117-2 USG-006 /£ Bk#2% Ball tie-in USG-006 left 1
34 WG-115 HIIE A4 Front leg-of-mutton arm left 1
35 HJ-129 IS R AR S48 Front mudguard shelf left 1
36 GB/T5789-1986 32+ Spring 2
37 WG-106 BIA 53R Front brake pump right 1
38 GB/T5789-1986 M10x250% 42 Six angle flange bolt M10x25 4
39 WG-120 A2 Front brake pump left 1
40 WG-120-1 BIFIZE A Front brake disk 2
41 XS-014 B4 TENR Front mudguard 2

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




T 1R WL AZ FE A B A

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Steering wheel component

NO | Code name Description Name Quantity
1 | GB/7.1-2000 WS A [F R A 82 M6 % 16 Inner six angle column bolt M6x16 6
2 | WG-025-1 | W\ < [ 7E JEE Horn switch fixation 1
3 | WG-025 ysalkaA Steering wheel 1
4 |JG-136 5 10 B [ 7E JEE Steering wheel fixation 1
5 | WG-060 J7 R et & Steering shaft nylon bush 2
6 | WG-4003 20x30x2# 1 Mat 1
7 | WG-061 3 Spring 1
8 | GB/T5789-1986 M8x30#Z A% Six angle flange bolt M8x30 2
9 | CJ-054 77 TaALIE E B Redirector fixation 3
10 | GB/T5789-1986 M8x251% f Six angle flange bolt M8x25 6
11 | GB/T41-2000 M18HA R, Six angle flange locked nut M18 2
12 | WG-068 BHhE Dustproof cover 3
13 | WG-126-1 J7 ALl Redirector lengthen axis 1
14 | WG-4005 YIRS P ERRIESS Cover 1
15 | WG-126-1 FF LR Redirector main body 1
16 | GB/T41-2000 ISR REM12 Six angle flange locked nut M12 1
17 | WG-066 T aIHLN Bk =k Redirector inner ball joint 3
18 | WG-064 0 A EkpE Sk Redirector outer ball joint 2
19 | WG-4004 FE BT Left rod 1
20 | GB/T41-2000 ISR REM12 Six angle nut M12 2
21 | WG-4005 AR Right rod 1
22 | GB/T6181-1986 TR REM12 Notch nut M12 2
23 | GB/T91-2000 JFH4EH ¢ 16x16 Hatch dowel 2
24 | GB/T5789-1986 1##:M10%x110 Six angle flange bolt M10x110 3
25 | JG-106 AR Brake bush 3
26 | HJ-118 BURE=T Damper handle 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




27 | WG-141 NEES Damper line 1
28 | WG-156 AR Brake spring 3
29 | WG-151 ey Clutch pedal 1
30 | WG-121-1 FIZEFF > Brake switch 1
31 | WG-140 B Atk Clutch line 1
32 | GB/T6187-2000 N L B BREEM10%1.25 Six angle flange locked nut M10 3
33 | GB/T5789-1986 IRFEM8x35 Six angle flange bolt M8x35 2
34 | GB/T6187-2000 N A B PR M8 Six angle flange locked nut M8 8
35 | GB/T882-1986 TN Dowel axis 1
36 | WG-179 FEHEAF Main haulm 1
37 | GB/T91-2000 H 15 Hatch dowel 1
38 | WG-149 FI| ZE Brake pedal 1
39 | WG-139 EIRESS Accelerograph line 1
40 | WG-150 T TS AR Throttle pedal 1
41 | WG-121 FNEER Brake pump component 1
42 | WG-122 FI & (L1=L5=900,L.2=1200,L.3=1900,L4=700) Brake vitta 2
43 | WG-121-1 —ampesk Three connection tie-in 1
44 | WG-121-2 T e Vitta bolt 10

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




I B L ERZE A

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



650cc Engine component

NO Code name Description Name Quantity
1 GB/T5789-1986 INAVEZ IR EM10x30%1.25 Six angle flange bolt 3
2 GB/T5789-1986 INFVE IR AEM10x35%1.25 Six angle flange bolt 1
3 GB/T5789-1986 IS YE IR AEM10x50%1.25 Six angle flange bolt 2
4 JG-138 A5 55 5 [ 7T A Gearbox fixation plate 1
5 WG-232-1 Ja R Rear suspension mat 1
6 WG-232-2 o R TR Rear suspension mat seat 1
7 GB/T6187-2000 N H AR REM10x1.25 Six angle flange locked nut 10
8 WG-133-2 650/ HE s Exhaust pipe 1
9 WG-146 RO (B E Mat in the middle of engine 3
10 GB/T6187-2000 NA L B PUREEMS Six angle flange locked nut 11
11 HJ-126 % BIALE [ E Rear fixation seat of engine 1
12 WG-133-3 650 HE e Exhaust pipe 1
13 WG-134 HESE T [a] 42 0 TR Joint mat of exhaust pipe 2
14 GB/T6187-2000 SNAEZ H MR REM6 Six angle flange locked nut 2
15 JG-105 PER g Joint bolt 2
16 WG-182-1 6507 iE g ol i Air filter component 1
17 GB/T5789-1986 INFATE LR A2 M8 %16 Six angle flange bolt 2
18 HJ-125 % BRI [ T JFE Front fixation seat 1
19 WG-4006 K TIHL R i E Rubber mat 1
20 WG-133-1 HER B ek Exhaust pipe joint 1
21 GB/T5789-1986 IS TE LA M8 X 25 Six angle flange bolt 4
22 WG-182-2 RoLEE 0 Joint mat of engine 1
23 WG-182 R AIHLE K 650cc Engine 1
24 HJ-123 HERYFF Gearbox haulm 1
25 WG-138 PERSALI) 2k Gearbox component 1
26 GB/T5789-1986 TN EZERAEMGE%20 Six angle flange bolt 4

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




27 WG-144 FH2E Hand brake line 2
28 WG-142 FHIfF& Hand brake minor line 1
29 GB/T5789-1986 ISAVE =R AEME8%20 Six angle flange bolt 2
30 WG-138-1 HEESES B A Gearbox shockproof washer 2
31 WG-137 FFIHA) =A% Hand brake component 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Main Frame component

NO Code name Description Name Quantity
1 WG-015 A kT Turning light 4
2 WG-013 [ kT Front big light 2
3 GB/T5789-1986 HEFEM8x16 Six angle flange bolt 13
4 GB/T5789-1986 HEFEM6Ex12 Six angle flange bolt 4
5 HJ-112 Vet e Rear view mirror bracket 1
6 WG-143-1 B Rear view mirror right 1
7 HJ-127 JEFAR T Safeguard haulm 1
8 GB/T5789-1986 HAFE M8 %25 Six angle flange bolt 4
9 WG-183-1 A FERE TR Rear mudguard right 1
10 GB/T5789-1986 B2F2M8x20 Six angle flange bolt 4
11 WG/T6187-1986 7S H PR REMS Six angle flange locked nut 11
12 HJ-110 Jo A5 RYTR R S 28 Rear mudguard bracket 1
13 HJ-101 FIZELR Main frame 1
14 WG/T6187-1986 IS A H BTRREM10 Six angle flange locked nut 4
15 HJ-117 AR & E T Fixation belt 2
16 WG-128 THFE B Fuel tank component 1
17 HJ-105 Jia PR 28 Rear rack 1
18 GB/T5789-1986 1EFEM10x30%1.25 Six angle flange bolt 2
19 GB/T5789-1986 EFEM8x20 Six angle flange bolt 2
20 WG/T6187-1986 7S H BTRFEM10%1.25 Six angle flange locked nut 8
21 WG-077 EERUTIIN Horn 1
22 GB/T5789-1986 BEFEM8x12 Six angle flange bolt 6
23 GB/T5789-1986 HEFEM10%x25%1.25 Six angle flange bolt 2
24 XS-016 17 T B Front panel 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




25 WG-143-2 FeABI R Rear view mirror left 1
26 HJ-113 Fe B AR SR Rear view mirror bracket 1
27 WG/T6187-1986 NAEREM10 Six angle flange nut 2
28 WG-136 T B 2 Circuit breaker 1
29 WG-109 FE TR ERRAR S 2R Rear mudguard bracket 1
30 WG-4006 B ZE kT Reversing light 2
31 WG/T6187-1986 IS IAREM6 Six angle flange nut 4
32 CJ-113 BT2R[E EMR Fixation plate of back shelf 2
33 WG-089 e kT Taillight 2
34 WG-088 R LT License plate light 1
35 CJ-119 IEES Luggage carrier 1
36 HJ-108 BT2R[E EFF Fixation haulm of back shelf 1
37 GB/T5789-1986 I2FEM8x50 Six angle flange bolt 2
38 WG-183-2 JE R ESUERR Rear mudguard left 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Wiring component

NO Code name Description Name Quantity
1 JG-139-1 JE KT EL 2 Cable for taillight 1
2 GB/T5789-1986 M8 x100 Six angle flange bolt 2
3 GB/T5789-1986 IRFEMEx12 Six angle flange bolt 2
4 JG-139-2 KHEHLE Cable for generator 1
5 XS-013 s & Cover 1
6 JG-139-3 EHEL A Main cable 1
7 LJ462Q-1-370501DW 5= s ks High voltage CDI 1
8 WG/T6187-1986 M8 H FihA R Six angle flange locked nut 1
9 JG-139-4 FERE AR 25 Anode line 1
10 GB/T5789-1986 H2FEM8x16 Six angle flange bolt 1
11 WG-205 1B 2% Sensor line 1
12 WG/T6187-1986 M10 H FilA Rk Six angle flange locked nut 2
13 WG-153 2 Battery 1
14 HJ-124 HE L[] E R AR Battery fixation plate 1
15 GB/T5789-1986 1#2AEM10%x120 Six angle flange bolt 2
16 WG-203 SRR Smoking meter 1
17 WG-155 EEN S Lock 1
18 WG-154 HHEEF Seven unit switch 1
19 JG-139-4 LPANGERS Y Horn cable 1

20 WG--148 IR Gasoline meter 1

21 WG-021 LEDH 23 LED odometer, speedometer 1

22 WG-020 KSR Water temperature 1

23 WG-153 FL - T Manostat 1

24 WG-010 [N Flasher 1

25 XS-012 i i Cover 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Bumper component

NO Code name Description Name Quantity
1 WG-241 FEA Jacket A 2
2 WG-277 THsE Roof 1
3 WG-242 RESATEEA Bumper A 2
4 GB/T5789-1986 H2F2M8x50 Six angle flange bolt 8
5 WG-048 "R"EA R washer 12
6 XS-003 {RSGAT B & Nylon bush 8
7 HJ-116 PRES AT TR Front horizontal pipe 1
8 HJ-107 FRESAT Right bumper 1
9 HJ-115 ORBSAL PR Middle horizontal pipe 1
10 HJ-114 PRFEAT Jo R Rear horizontal pipe 1
11 HJ-122 "7 Lever like 7 2
12 GB/T5789-1986 I2FEM10x45 Six angle flange bolt 4
13 GB/T6187.2-2000 N TEE H AR REMA0 Six angle flange locked nut 4
14 GB/T5789-1986 HEAEM8x55 Six angle flange bolt 2
15 GB/T6187.2-2000 SR H AR REMSE Six angle flange locked nut 2
16 HJ-106 FEARBGAT Left bumper 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Cooling system component

NO Code name Description Name Quantity
1 GB/T5789-1986 H2FEM8x16 Six angle flange bolt 5
2 CJ-114 7RFE & E R Fixation plate 1
3 GB/T5789-1986 I2FEM6x%35 Six angle flange bolt 2
4 WG-129 IKFE Radiator, Water tank 1
5 WG-130 ] Fan 1
6 GB/T5789-1986 BEFEM6%25 Six angle flange bolt 4
7 WG-132-1 IKE A Pipe A 1
8 WG-132-2 KEB Pipe B 1
9 WG-276 IKE R BI32(K & k) Pipe clip 4
10 WG-049 Bl K8 Minor water tank 1
11 WG-147 KPR Safety cover 1
12 WG-160 Bl FE Bk E Return pipe 1

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234




A s K A5 TS A

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234
N°TVA Intra Communautaire FR80 495 137 234



Seat and safety belt component

NO Code name Description Name Quantity
1 WG-125 PRRFLIEE T Seat 2
2 WG-100-1 R8T & R Nut 6
3 GB/T93-1987 R T Spring mat 6
4 GB/T41-2000 A REM10 Six angle flange nut 6
5 WG-100 k-1 Safety belt 2
6 GB/T6187.2-2000 NS A B2 A M8x55 Inner six angle flange bolt 4
7 GB/T70.1-2000 NS A 2 FEM8x30 Inner six angle flange bolt 8
8 WG-124-1 TEVEEN Left slide track 2
9 WG-124-2 g Right slide track 2

10 GB/T6187.2-2000 H it rEM8 Six angle flange locked nut 2

ALL-ENGINE - SARL au capital de 1 000 € - 27 rue du Montaigu - 65500 Camalés - RCS Tarbes 495 137 234

N°TVA Intra Communautaire FR80 495 137 234




